

University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9482 Dr. Qasim Khan

To: Mr. Imtiaz Ahmad

Our Ref. No. CL/CED/

Assistant Engineer (Civil), New Campus of UET, Lahore.

Project: Construction of Girls Hostel for Department of Computer Science at New Campus UET, Lahore.

Your Ref. No. B&W/A.E/KSK/321 Dated: 19/05/2025 (ASTM C39)

Dated:

30/05/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 22/05/2025 Tested on: 30/05/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	RCC Roof Slab (1:2:4)	12	5	2025	6Diax12		12.6	28.28	24	1901		Engraved
2	RCC Roof Slab (1:2:4)	12	5	2025	6Diax12		13.8	28.28	38	3010		Engraved
3												
4										1		
5						RINE	RINTE					
6						READIN	2001					
7						THE NAME OF THY LORD WHO	1 (<u>) </u>	E		1		
8					00	JONES .				1		
9								5/		1		
10						-LA	ORE			1		
11												
12										1		
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9482 Dr. Qasim Khan

To: Mr. Imtiaz Ahmad

Our Ref. No. CL/CED/ 8387

Assistant Engineer (Civil), New Campus of UET, Lahore.

Project: Construction of Girls Hostel for Department of Computer Science at New Campus UET, Lahore.

roject. Constitution of Chris hoster for Department of Computer Colonics at New Campus CE1, Earlore.

Your Ref. No. B&W/A.E/KSK/321 Dated: 19/05/2025 (ASTM C39)

Dated:

30/05/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 22/05/2025 Tested on: 30/05/2025 in dry/wet condition



Test Specification



Sr. No.	Sr. No. Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	RCC Roof Slab (1:2:4)	12	5	2025	6Diax12		12.8	28.28	50	3960		Non Engraved
2	RCC Roof Slab (1:2:4)	12	5	2025	6Diax12		13.8	28.28	38	3010		Non Engraved
3												
4												
5						RINE	RINZ			1	-	
6						READ IN	2017			1	-	
7						THE NAME OF THY LORD WHO		E		1	-	
8						JONES .						
9												
10						-LA	ORE					
11												
12										1	-	
13												
14												
15												
16												

Witnessed by: Nil

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9446 Dr. Qasim Khan

To: Senior Sub Engineer

Office of the Municipal Committee, Hadali, District Khushab.

Project: PCC Slab / Drain, Bridge etc. in the area of Minicipal Committee Hadali District Khushab.

Our Ref. No. CL/CED/ 8388 Dated: 30/05/2025

Your Ref. No. No.183/MCH Dated: 11/04/2025

Test Specification (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 19/05/2025 Tested on: 30/05/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Rectangular, Grey, 80mm				7.8x3.8x3.0		3630	29.64	76	5744		
2	Rectangular, Grey, 80mm				7.8x3.8x3.0		3805	29.64	60	4534		
3												
4												
5						GINE	RINE					
6						READ IN	200			-		
7						THE NAME OF THY LORD WHO	<u>رغب</u> العاد خاد					
8					00	Johnson				-		
9						_	I			-		
10					🤇	LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9540 Dr. M. Yousaf

To: Mr. Mirza Ali Usman Baig

Senior Project Manager, Infrastructure Development Authority of Punjab (IDAP)

Project: Construction of Administrative Building Tower-A, Old P&D Building, Lahore.

Our Ref. No. CL/CED/ 8389 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. SPM(Old P&D T-A)/IDAP/2025/22478 Dated: 30/5/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 30/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OII (%)	
1	420 kg of cement per cubic meter	22	5	2025	6Diax12		13.6	28.28	41	3248		Non Engraved
2	420 kg of cement per cubic meter	22	5	2025	6Diax12		14	28.28	50	3960		Non Engraved
3	420 kg of cement per cubic meter	22	5	2025	6Diax12		14	28.28	51	4040		Non Engraved
4												
5						RINE	RINA					
6						READ IN	2000					
7						THE NAME OF THY LORD WHO		3				
8					80	Juliano						
9								5 /				
10						-LA	ORE					
11										1		
12										1		
13												
14												
15												
16										-		

Witnessed by: CNIC: 35102-2712718-9

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9538 Dr. M. Yousaf

Test Specification

To: Mr. Anwar ul Haq

Project Manager, IKAN Engineering Services Pvt Ltd

Project: ZONG MSC FSD

Our Ref. No. CL/CED/ 8390 Dated: 30/5/2025

Your Ref. No. IKAN-FSD-SITE-UET/010 Dated: 29/5/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 30/5/2025 Tested on: 30/5/2025 in dry/wet condition



												— • • • • • • • • • • • • • • • • • • •
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Raft	16	4	2025	6Diax12		13	28.28	59	4673		Engraved
2	Raft	16	4	2025	6Diax12		13	28.28	82	6495		Engraved
3	Raft	16	4	2025	6Diax12		13.2	28.28	69	5465		Engraved
4	Raft	16	4	2025	6Diax12		13	28.28	70	5545		Engraved
5	Raft	16	4	2025	6Diax12	CINE	13.2	28.28	55	4356		Engraved
6	Raft	16	4	2025	6Diax12	E TROUBLE IN	13.2	28.28	80	6337		Engraved
7	Raft	16	4	2025	6Diax12	THE NAME OF THY LORD WHO	-13.2	28.28	61	4832		Engraved
8	Raft	16	4	2025	6Diax12	Jenewico	13.2	28.28	61	4832		Engraved
9								5/				
10					(IOR					
11												
12												
13												
14												
15												
16												

Witnessed by: Mr. Naeem, CNIC: 35202-2670505-7

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9538 Dr. M. Yousaf

Test Specification

To: Mr. Anwar ul Haq

Project Manager, IKAN Engineering Services Pvt Ltd

Project: ZONG MSC FSD

Our Ref. No. CL/CED/ 8391 Dated: 30/5/2025

Your Ref. No. IKAN-FSD-SITE-UET/011 Dated: 29/5/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 30/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
_		DD	1	YYYY	(in)	(Kg/ gms)	(Kg/ gms)		(Imp.Tons)		. ,	
1	FB	25	4	2025	6Diax12		13	28.28	62	4911		Engraved
2	FB	25	4	2025	6Diax12		13	28.28	66	5228		Engraved
3	FB	25	4	2025	6Diax12		13	28.28	56	4436		Engraved
4												
5		-				GINE	RINE					
6						READ IN	200			1	-	
7						THE NAME OF THY LORD WHO	1	100		1	-	
8					80							
9								5 /				
10		-				"-LA	ORE					
11							-			1	-	
12										1	-	
13												
14												
15		-										
16												

Witnessed by: Mr. Naeem, CNIC: 35202-2670505-7

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9541 Dr. M. Yousaf

Test Specification

To: Consultant

Takbeer Developers, Lakshmi Chowk, Lahore

Project: Takbeer Tower

Our Ref. No. CL/CED/ 8392 Dated: 30/5/2025

Your Ref. No. Nil Dated: 30/5/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 30/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas	Casting Date* DD MM YYYY	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks	
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Lift	19	5	2025	6Diax12		14	28.28	37	2931		Non Engraved
2	Lift	19	5	2025	6Diax12		14	28.28	44	3485		Non Engraved
3												
4												
5						GINE	RINE					
6						READ IN	2000	X				
7						THE NAME OF THY LORD WHO	المرغب المرغب					
8								I NO				
9								5 /				
10						-LA	ORE					
11												
12												
13					-							
14					-							
15												
16												
Witness	sed by:				•		-					

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9493 Dr. Qasim Khan

To: Noor UI Huda

Quantity Surveyor, Professional Construction Services (Pvt) Ltd

Project: Construction of K-Tower, Commercial Building, Plot # 83, Gulberg, Lahore.

Our Ref. No. CL/CED/ 8393 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. PCS/25/Eng-41-A Dated: 22/5/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 23/5/2025 Tested on: 30/5/2025 in dry/wet condition



Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
	DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
Lift Walls + Bed (4000 Psi)	22	4	2025	6Diax12		14	28.28	63	4990		Non Engraved
(4000 Psi)	22	4	2025	6Diax12		13.8	28.28	52	4119		Non Engraved
Lift Walls + Bed (4000 Psi)	22	4	2025	6Diax12		14	28.28	63	4990		Non Engraved
					CINE	RING					
					READ IN	2001					
					THE NAME OF THY LORD WHO		E				
				80	Juliano						
					-LA	ORL					
	Lift Walls + Bed (4000 Psi) Lift Walls + Bed (4000 Psi) Lift Walls + Bed (4000 Psi)	Mark* DD Lift Walls + Bed (4000 Psi) Lift Walls + Bed (4000 Psi) 22 Lift Walls + Bed (4000 Psi)	Mark* DD MM Lift Walls + Bed (4000 Psi) Lift Walls + Bed (4000 Psi) Lift Walls + Bed (4000 Psi)	DD MM YYYY	Mark* DD MM YYYY (in) Lift Walls + Bed (4000 Psi) Lift Walls + Bed (4000 Psi) Lift Walls + Bed (4000 Psi)	Mark* DD MM YYYY (in) (Kg/gms)	Mark*	Mark* Casting Date* Size Weight Weight Weight X-Section	Mark*	Mark*	Mark* Casting Date* Size Weight Weight Weight (Kg/gms) X-Section (Sq. in) (Imp.Tons) Water Absorption (%) on (%) Lift Walls + Bed (4000 Psi) 22

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9493 Dr. Qasim Khan

Test Specification

To: Noor UI Huda

Quantity Surveyor, Professional Construction Services (Pvt) Ltd

Project: Construction of K-Tower, Commercial Building, Plot #83, Gulberg Lahore.

Our Ref. No. CL/CED/ 8394 Dated: 30/5/2025

Your Ref. No. PCS/25/Eng-41-B Dated: 22/5/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 23/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	G.: (70)	
1	Raft (4000 Psi)	27	4	2025	6Diax12		13.6	28.28	51	4040		Non Engraved
2	Raft (4000 Psi)	27	4	2025	6Diax12		14	28.28	59	4673		Non Engraved
3	Raft (4000 Psi)	27	4	2025	6Diax12		14	28.28	48	3802		Non Engraved
4												
5						GINE	RING					
6						READ IN	DED TO					
7						THE NAME OF THY LORD WHO	<u></u>					
8						J. C.						
9						—		·				
10						" LA	IOR					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9534 Dr. Qasim Khan

To: Radiant Construction Technologies LLP, Sustainable Solutions

54-E, Mohafiz Town, Multan Road, Lahore.

Project: Nil

Our Ref. No. CL/CED/ 8395 Dated: 30/5/2025

Your Ref. No. Nil Dated: 29/5/2025

Test Specification

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 29/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	ConTile Grout	26	5	2025	2x2x2		225	4	3	1680		Non Engraved
2	ConTile Grout	26	5	2025	2x2x2		235	4	3	1680		Non Engraved
3	ConTile Grout	26	5	2025	2x2x2		230	4	2.75	1540		Non Engraved
4												
5						GINE	RINE					
6						READ IN	200					
7						THE NAME OF THY LORD WHO		E .				
8					so	J. Carlos					-	
9												
10						-LA	ORL					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9509 Dr. M. Yousaf

To: Radiant Construction Technologies LLP, Sustainable Solutions

54-E, Mohafiz Town, Multan Road, Lahore.

Project: Nil

Our Ref. No. CL/CED/ 8396 Dated: 30/5/2025

Your Ref. No. Nil Dated: 26/5/2025

Test Specification (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 26/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*		Casting Date*		Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OII (78)	
1	ConTile Bond S	20	5	2025	2x2x2		230	4	5.5	3080		Non Engraved
2	ConTile Bond S	20	5	2025	2x2x2		235	4	6	3360		Non Engraved
3	ConTile Bond S	20	5	2025	2x2x2		230	4	5.5	3080		Non Engraved
4												
5						GINE	RINE					
6					}	READ IN	200					
7						THE NAME OF THY LORD WHO	1 <u>1 </u>	3 -				
8					- 00	1000		X -				
9								5/				
10						LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9494 Dr. M. Yousaf

To: Engr. Sheikh Magbool Hassan

Resident Engineer, Highways & Transportation Engg Dvn, NESPAK (Pvt) Ltd, MCL Nishtar Zone Lhr

Project: Rehabilitation/ Improvement of Streets (P.C.C), Sewerage/ Drainage UC-197, Dhalloki Nishter Zone

MCL

Your Ref. No.

Our Ref. No. CL/CED/ 8397-1 of 3

Dated: 30/5/2025

22/5/2025

Test Specification

Dated:

(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

RE/4084/04/MH/386

Specimens received on: 23/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.8	36	64	3982		Non Engraved
2	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	76	4729		Non Engraved
3	Conc. Cube (1:2:4)	25	4	2025	6x6x6		9	36	64	3982		Non Engraved
4	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	38	2364		Non Engraved
5	Conc. Cube (1:2:4)	25	4	2025	6x6x6	GINE	8.7	36	76	4729		Non Engraved
6	Conc. Cube (1:2:4)	25	4	2025	6x6x6	KEAD IN	8.2	36	70	4356		Non Engraved
7	Conc. Cube (1:2:4)	25	4	2025	6x6x6	THE NAME OF THY LORD WHO	8.4	36	54	3360		Non Engraved
8	Conc. Cube (1:2:4)	25	4	2025	6x6x6		9	36	83	5164		Non Engraved
9	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.2	36	47	2924		Non Engraved
10	Conc. Cube (1:2:4)	25	4	2025	6x6x6	LA	8.8	36	54	3360		Non Engraved
11	Conc. Cube (1:2:4)	25	4	2025	6x6x6		9	36	83	5164		Non Engraved
12	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	80	4978		Non Engraved
13	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	68	4231		Non Engraved
14	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	65	4044		Non Engraved
15	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.8	36	68	4231		Non Engraved
16	Conc. Cube (1:2:4)	25	4	2025	6x6x6		9	36	79	4916		Non Engraved
13 14 15	Conc. Cube (1:2:4) Conc. Cube (1:2:4) Conc. Cube (1:2:4) Conc. Cube (1:2:4)	25 25 25	4 4	2025 2025 2025	6x6x6 6x6x6 6x6x6		8.4 8.6 8.8	36 36 36	68 65 68	4231 4044 4231		Non I

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9494 Dr. M. Yousaf

To: Engr. Sheikh Magbool Hassan

Resident Engineer, Highways & Transportation Engg Dvn, NESPAK (Pvt) Ltd, MCL Nishtar Zone Lhr

Project: Rehabilitation/ Improvement of Streets (P.C.C), Sewerage/ Drainage UC-197, Dhalloki Nishter Zone

MCL

Our Ref. No. CL/CED/ 8397-2 of 3

Dated: 30/5/2025

Test Specification

Your Ref. No. RE/4084/04/MH/386

Dated: 22/5/2025

(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 23/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Sr. No. Mark*		ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	35	2178		Non Engraved
2	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	46	2862		Non Engraved
3	Conc. Cube (1:2:4)	25	4	2025	6x6x6		9	36	70	4356		Non Engraved
4	Conc. Cube (1:2:4)	25	4	2025	6x6x6		9	36	56	3484		Non Engraved
5	Conc. Cube (1:2:4)	25	4	2025	6x6x6	GINE	8.4	36	64	3982		Non Engraved
6	Conc. Cube (1:2:4)	25	4	2025	6x6x6	KEAD IN	8	36	64	3982		Non Engraved
7	Conc. Cube (1:2:4)	25	4	2025	6x6x6	THE NAME OF THY LORD WHO	8.6	36	38	2364		Non Engraved
8	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.8	36	89	5538		Non Engraved
9	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	62	3858		Non Engraved
10	Conc. Cube (1:2:4)	25	4	2025	6x6x6	LA	8.8	36	83	5164		Non Engraved
11	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	54	3360		Non Engraved
12	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	54	3360		Non Engraved
13	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	68	4231		Non Engraved
14	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.8	36	70	4356		Non Engraved
15	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	61	3796		Non Engraved
16	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	72	4480		Non Engraved

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9494 Dr. M. Yousaf

To: Engr. Sheikh Magbool Hassan

Resident Engineer, Highways & Transportation Engg Dvn, NESPAK (Pvt) Ltd, MCL Nishtar Zone Lhr

Project: Rehabilitation/ Improvement of Streets (P.C.C), Sewerage/ Drainage UC-197, Dhalloki Nishter Zone

MCL

Our Ref. No. CL/CED/ 8397-3 of 3

Dated: 30/5/2025

Test Specification

Your Ref. No. RE/4084/04/MH/386

Dated: 22/5/2025

(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 23/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	(IIIIp. 1 Olis) 58	3609		Non Engraved
2	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	59	3671		Non Engraved
3	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.6	36	60	3733		Non Engraved
4	Conc. Cube (1:2:4)	25	4	2025	6x6x6		8.4	36	62	3858		Non Engraved
5						GINE	RINE					
6		-				READ IN	200					
7		-				THE NAME OF THY LORD WHO	1 () () () () () () () () () (£ 6				
8		-			80	Juliano						
9		-						6 /				
10		-				LA	ORE					
11		-					-					
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9457 Dr. M. Yousaf

To: Lt. Col. (R) Muhammad Ibrahim

Senior Estate Engineer, Sundar Industrial Estate, Raiwind Road Lahore

Project: Rehabilitation of Floor in Front of Rescue Building at SIE.

Our Ref. No. CL/CED/ 8398 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. BOM/SIE/BCD/UET/5-25/717 Dated: 19/05/2025 (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 19/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	. No. Mark*		ting	Date*	Size	Wet Weight		Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Kerb Stone				6 x 6 x 6		8.4	36	72	4480		Cut Cube
2	Kerb Stone				6 x 6 x 6		7.6	36	68	4231		Cut Cube
3	Kerb Stone				6 x 6 x 6		8	36	77	4791		Cut Cube
4			-									
5						GINE	RINTE			1		
6						READ IN	200			1		
7						THE NAME OF THY LORD WHO	1 (<u>) </u>	<u> </u>		1		
8			-		80	Johnson						
9						_		5/		1		
10						-LA	ORE			1		
11										1		
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9391 Dr. M. Yousaf

To: Mr. M. Furgan Ahmed

Senior Site Engineer, New Vision Engineering Consultant

Project: Construction of Industrial and Automation Center (IDAC) Sialkot.

Our Ref. No. CL/CED/ 8399 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. NVEC/IDAC/ZAS-04 Dated: 04/05/2025 (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 12/05/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	МН				8.5 x 4 x 2.8	2985	2585	34	34	2240	15.47	
2	МН				8.5 x 4.1 x 2.8	3025	2650	34.85	37	2378	14.15	
3	МН				8.5 x 4.1 x 2.7	3010	2640	34.85	31	1993	14.02	
4												
5						GINE	RINE				-	
6)	READIN	2000	X				
7						THE NAME OF THY LORD WHO	المرافي ا					
8					Se			Ha				
9								5 /				
10						"- /A	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9401 Dr. M. Yousaf

(BS 3921**)

To: Mr. AAMIR SHAHZAD

Material Engineer, Fazaia Housing Scheme, Gujranwala

Project: Infrastructure Development Works Phase-I (Eagle Block) Fazaia Housing Scheme Gujranwala

Our Ref. No. CL/CED/ 8400 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. FHSG/PMO/6015/5/Dev Dated: 12/05/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 12/05/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	No. Mark*		ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Machine Made (BSB)	-			8.5 x 4.2 x 2.8	3055	2520	35.7	31	1945	21.23	
2	Machine Made (BSB)	-			8.5 x 4.2 x 2.8	3035	2580	35.7	26	1631	17.64	
3	Machine Made (BSB)	-			8.5 x 4.3 x 2.9	3055	2560	36.55	30	1839	19.34	
4	Machine Made (BSB)				8.6 x 4.3 x 2.8	3160	2655	36.98	36	2181	19.02	
5	Machine Made (BSB)				8.6 x 4.3 x 2.8	3305	2740	36.98	30	1817	20.62	
6						READ IN	21011					
7						THE NAME OF THY LORD WHO	<u></u> رغ الدي فله					
8						Johnson						
9							I			1		-
10						-ZA	OR			1		-
11												
12												
13												
14		-										
15		-										
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9452 Dr. M. Yousaf

To: Mr. Umair Latif

University Engineer (Dev), University of the Punjab

Project: Construction of Additional Works Executed under Budget Head of Civil Work of the On Going PSDP

Project of Institute of Energy & Environmental Engineering at QAC

Our Ref. No. CL/CED/ 8401 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. D-243/CE Dated: 13/5/2025 (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 19/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Rectangular, Grey, 60mm				7.8 x 3.8 x 2.4		2865	29.64	113	8540		
2	Rectangular, Grey, 60mm				7.8 x 3.8 x 2.4		2760	29.64	127	9598		
3	Rectangular, Grey, 60mm				7.8 x 3.8 x 2.4		2940	29.64	111	8389		
4	Rectangular, Grey, 60mm				7.8 x 3.8 x 2.4		2720	29.64	85	6424		
5	Rectangular, Grey, 60mm				7.8 x 3.8 x 2.4	RINE	2765	29.64	127	9598		
6	Rectangular, Grey, 60mm				7.8 x 3.8 x 2.4	READ IN	2800	29.64	122	9220		
7	Rectangular, Red, 60mm				7.8 x 3.8 x 2.4	THE NAME OF THY LORD WHO	-2740	29.64	120	9069		
8	Rectangular, Red, 60mm	ł			7.8 x 3.8 x 2.4		2890	29.64	108	8162		
9								·				
10					<	/A	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9462 Dr. M. Yousaf

To: Lt. Col. (R) Muhammad Ibrahim

Senior Estate Engineer, Sundar Industrial Estate, Raiwind Road Lahore

Project: Construction of Car Parking Shed at SIE.

Our Ref. No. CL/CED/ 8402-1 of 2 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. BOM/SIE/BCD5-25/714 Dated: 15/05/2025 (---)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 20/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Casting Date*			Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Rectangular, Grey, 80mm				7.8 x 3.8 x 3.1		3735	29.64	99	7482		
2	Rectangular, Grey, 80mm				7.8 x 3.8 x 3.1		3720	29.64	91	6877		
3	Rectangular, Grey, 80mm				7.8 x 3.8 x 3.1		3615	29.64	74	5592		
4	Rectangular, Red, 80mm				7.8 x 3.8 x 3.1		3565	29.64	78	5895		
5	Rectangular, Red, 80mm				7.8 x 3.8 x 3.1	RINE	3445	29.64	85	6424		
6	Rectangular, Red, 80mm				7.8 x 3.8 x 3.1	READ IN	3460	29.64	86	6499		
7						THE NAME OF THY LORD WHO	<u>۲ رغب</u> المعادمة ا	156				
8			H		so	J. Carlos		II)				
9		-	-									
10						/A	ORE					
11												
12												
13												
14												
15		-	-									
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9471 Dr. M. Yousaf

To: Resident Engineer

Metroplan-Asian JV, Site Office, NSICTR, Phase-1, Pkg (B&C)

Project: Establishment of Nawaz Sharif Institute of Cancer Treatment & Research, Lahore Phase-1 (Package-

C)

Our Ref. No. CL/CED/ 8403 Dated: 30/5/2025 <u>Test Specification</u>

Your Ref. No. Metroplan Asian JV-NSICTR-(PKG-C)-RE-273 Dated: 14/5/2025 (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 21/5/2025 Tested on: 30/5/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Terrazzo Tile White	ł			6 x 6 x 1		1350	36	75	4667	-	
2	Terrazzo Tile White				6 x 6 x 1		1290	36	99	6160		
3	Terrazzo Tile White				6 x 6 x 1		1385	36	80	4978		
4												
5						GINE	RINE					
6					}	READIN	200					
7						THE NAME OF THY LORD WHO	(j	<u> </u>				
8					8			Ha .				
9												
10						"- /A	ORE					
11												
12												
13												
14												
15												
16										-	-	

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.